
Group: 4LD

Engine: 4LD 640   Drawing: H

LUBRICATING SYSTEM

POS. CODE DESCRIPTION Qty

  1 9765.001 screw M 6 X 8 1

  2 9730.030 screw M 8 X 35 2

  3 7625.010 washer diam. 8 2

  4 4336.021 lub.oil pump 1

  4 4336.023 lub.oil pump (engine with feed pump) 1

  5 «–––––» see Pos. 4 ... 0

  7 1400.362 dipstick 1

  8 7700.014 washer 1

  9 9320.046 pipe 1

 10 9730.010 screw M 6 X 16 2

 11 3203.014 nut 1

 12 7625.010 washer diam. 8 1

 13 4975.018 gear 1

 14 9730.015 screw M 6 X 30 1

 15 7565.004 washer diam. 6 1

 16 7625.007 washer diam. 6 1

 17 7625.010 washer diam. 8 10

 18 1770.002 bolt M 8 X 1,25 X 16 10

 19 6645.283 oil pan 1

 20 4600.091 gasket 1

 21 4670.016 copper gasket diam.14 1

 22 9040.020 oil drain plug 1

 23 3740.024 EXTERNAL OIL FILTER 1

 24 2175.028 oil filter cartridge 1

 25 5801.508 oil filter       1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: 4LD 640  Drawing: H

printed by LOMBARDINI:   11/08/2010


